
POLYELECTROLYTE CONDITIONING 

OF 

FERRIC SULFATE SLUDGE 

by 

John Wade Olver 

Thesis submitted to the Graduate Faculty of the 

Virginia Polytechnic Institute 

in partial fulfillment of the requirements for the degree of· 

MASTER OF SCIENCE 

in 

Sanitary Engineering y 

APPROVED: 

Chairman, Paul H. King 

July 1970 

Blacksburg, Virginia 

J~) / 

'/ 



ACKNOWLEDGMENTS 

This thesis and the .Master of Science graduate program were 

supported by a traineeship from the Federal Water Pollution Control 

Administration. The author expresses his appreciation for this 

support. 

The author wishes to express his deepest appreciation to his 

thesis and major course advisor, for his constant 
[...]
sludge and recorded values for unconditioned sludge of about 0.1 X 1010 

~ec2/gm. They then conditioned the sludge with various polyelec-

trolytes and again ran specific resistance tests. The conclusions 

they drew from their tests were that specific resistance is a valid 

measure of the effect of polyelectrolytes on alum sludge, but it is 

not a valid basis for predicting the.loading rate for vacuum filters 

and the associated savings by using polyelectrolytes.(23) Bugg also 

worked with polyelectrolyte conditioning of alum sludge and concluded 

that specific resistance was a good measure of the effect of poly-

electrolytes on sludge filterability. He recorded specific resis-

tance values for unconditioned alum sludge ranging f~om 8 X 108 to 



27 

8 2 . 11 X 10 sec /gm. (19) Little research. has been done on the possi-

bility of relating specific resistance to gravity dewatering as 

would be the case if the sludge were applied to sand beds. 

The types and uses of sand beds as a method of sludge disposal 

have already been presented. Eckenfelder and O'Conner described 

the method of dewatering by two steps: (1) the filtration of water 
l 

from the sludge through the sand to the tile system and (2) the 

evaporation of moisture from the surface of th~ sludge. They found 

that the filtration action may last for one to two days and result 

in an increase in solids content ranging from 13 to 22 per cent. (25) 

Bugg, in his sand bed studies with alum sludge, found that filtra-

tion laste.d for two days for a polyelectrolyte conditioned sludge 

while filtration in an unconditioned sludge lasted for five days. 

His results show a decrease in volume of 46 per cent in one hour for 

the conditioned sludge compared to only a 7 per cent reduction in 

yolume for an unconditioned sludge in 1 hour and 25 minutes. He 

also concluded that evaporation rates for both the conditioned and 

unconditioned sludge were about the same.(19) It should be noted 

that evaporation drying occurs in three stages: (1) a constant 

stage when the surface of sludge is entirely wet, (2) a falling rate 

stage when the critical moisture content occurs and water lost by 

evaporation at the surface is not replenished at the same rate, and 

(3} a subsurface drying stage until a final equilibrium moisture 

content is reached. (25) Although the design of the beds varies con-

siderably :t all work· on the basic principles describe_d. 



28 

Zeta Potential 

Zeta potential is a measure of the electrokinetic charge that 

surrounds a colloidal particle. (26) It j,s also referred to as the 

potential that exists at the plane of shear between the particle 

and the bulk of the solution. Zeta potential thus describes the 

forces bf repulsion in a colloidal system. As a result of these 

repulsive forces the particle is kept in solution. The more nega-

tive or positive the zeta potential, the more_~table the colloidal 

solution. Most systems of interest in water treatment are nega-

tively charged, In Table I, Riddick indicates how colloidal sta-

bility varies with zeta potential for most anionically dispersed 

systems. (27) 

Since zeta potential is proportional to the rate of movement of 

the colloidal particle in an electric field, it can be calculated by 

the following formula. (26) 

41TUVt 
ZP = 

Where: 

U = Electrophoretic velocity of the colloidal particle. 

Viscosity v = t 

Dt = Dielectric constant of the suspending liquid. 

Most colloids suspended in raw water are electronegative in the 

range from -15 to -30 millivolts.(28) Recently many new ideas have 

developed with regard to coagulation of water~ Many of these ideas 

are the result of increased knowledge about the zeta potential of 



29 

TABLE I 

RELATIONSHIP OF ZETA POTENTIAL TO COLLOID STABILITY (27) 

STABILITY CHARACTERISTICS 

Maximum agglomeration and precipitation 

AVERAGE ZETA POTENTIAL 
(millivolts) 

0 to +3 

Range of strong agglomeration and precipitation +5 to -5 

Threshold of agglomeration -10 to -15 

Threshold of delicate dispersion -16 to -30 

Moderate stability -31 to .,.40 

Fairly good stability -41 to -60 

Very good stability -61 to -80 



30 

colloids. For example, in present coagulation practice the ferric 

or alum floe that is formed has a zeta potential in the same range 

as the colloids present in raw water. Thus it would seem likely 

that the repulsive forces of the floe and the colloidal particle 

will prevent them from becoming permanently attached. Riddick feels 

that if the zeta potential of the floe and the co.lloid could be 

reduced to approximately zero, better colloid removal would result. 

He has proposed the use of an inorganic coagu:[.ant dose followed by 

the addition of an organic polyelectrolyte in order to obtain a 

zero zeta potential. The Waterford, New York, water treatment plant 

is run utilizing zeta. potential as a control parameter to indicate 

proper dosages suggested by Riddick. Very good colloid removal has 

resulted at the plant.(26) 

Results of the addition of polyelectrolytes in water treatment 

indicate that they affect the zeta potential of the colloidal system 

greatly without changing either the pH or alkalinity. (26) Since 

the polyelectrolyte is normally added after the inorganic coagulant, 

it becomes attached to the floe produced by the coagulant. At 

dosages above 0.6 parts per million, the anionic polyelectrolytes 

tend to increase the zeta potential in a more electronegative direc-

tion, but the chemical bridging mechanism of the polyelectrolyte 

more than counter balances this effect.(26) Stumm and O'Melia have 

concluded, from their tests using polyelectrolytes as coagulant 

aids~ tha.t optimum aggregation doe9 not necessarily occur at a zeta 

potential of zero. (11) In polyelectrolyte c.ondi tioning of alum 



31 

sludge, Bugg concluded that a zeta potential of -30 gave the opti-

mum sludge filterability, and that zeta potential became more elec-

tronegative with an increase in anionic polyelectrolyte dosage.(19) 

.Summary 

As c.an be seen from the literature, while some work has been 

done in the field of water treatment plant sludge disposal, much· 

more research is needed. Most current re.search has centered around 

alum sludge, while ferric sulfate and lime sludges have been vir-

tually ignored. The relationship between specific resistance and 

gravity dewatering of sludge needs to be more fully explored. Work 

on the conditioning of different sludges with various polyelectro-

lytes has proven very fruitful, but much more research is needed in 

this area. The relationship between zeta potential and the opti-

mum polyelectrolyte dosage should be investigated further. The 

purpose of this research is to explore the relationships between 

specific resistance, polyelectrolyte dose, solids content and system 

pH for the conditioning of ferric sulfate sludge. In this work ulti-

mate disposal would be accomplished following vacuum filtration or 

sand bed drying. 



III. EXPERIMENTAL METHODS 

The test procedures for measuring the,effect of polyelectro-

lytes on ferric sulfate sludge must be easily reproduceable and 

yet valid indicators of the mechanisms involved in the conditioning 

process. The tests selected forthis research exhibit these quali.,-

ties and thereby enable the results to be applied, to a limited 

extent, to other ferric sulfate sludges. 

Sampling _and Storage 

---- The ferric sulfate sludge used in this research was obtained 

at the Carvins Cove water treatment plant in Hollins, Virginia. A 

flow diagram of the plant is shown in Figure 1. Although the 

capacity of the plant is 18 million gallons per day, actual produc-

tion usually 'ranges between 11 and 14 million gallons per day. A 

chemical analysis of the raw and treated water is shown in Table II. 

In Table III a summary of the yearly raw water production and coagu-

lant usage is given along with data concerning filter backwashing 
/ 

and the application of activated carbon. As can be seen from the 

flow diagram of the plant, the method of sludge disposal is by fill 

and dry lagooning. The ferric.sulfate sludge is removed from the 

sedimentation basins twice a year, usually in early spring and fall. 

The sedimentation basins are 14 feet deep and slightly sloped to a 

sump pump dra:in at one end. The sludge is removed by manually pushing 

it to the sump pump which then pumps it to the lagoon. The average 

time for cleaning one basin is approximately 6 hours. The sludge 

32 



33 

RESERVOIR] 

~-. FERRlC. SULFATE 

SPRAY AERATION 

---LIME 

MIXED BASINS 

ACTIVATED C,l\RBON-

SEDlMENTATION 
BASINS 

OVERFLOW 

DRAIN 

I LAGOON 
FlLTER WASHL1 . 

RAPID SAND FILTERS WATER DRAIN . . 

I '----,~--J Q I 

f\_s u PE fl·" 
- CHLORINE 

CLEt~R WELL 

'f TO CREEK 

I NATAf\lT 
tD~AW·-OFF 

TO CREE 

I (CAi:CITY-2MG~ UNDERGROUND HOLDING 
RESERVOIR 

1 
DISTRlBUTlON 

FIGURE I- FLOW DLL\GRAM CARV!N'S COVE 
WATER TREATMENT PLANT 



34 

TABLE II 

CHEMICAL WATER ANALYSIS OF CARVINS COVE 

pH 

Alkalinity M. o. (mg/l) 

Alkalinity P. (mg/l) 

Hardness (mg/l) 

Iron (mg/l) 

Manganese (mg/l) 

Color Units 

Turbidity 

. ,· 

- .. · ... '-

RAW WATER 

7.8 

60 

0 

66 

.01 

0 .· 

0 

1.5 

TREATED WATER 

7.8 

56 

0 

78 

0 

0 

0.07 

0 

.·:_-:·. ·.···. 
": < _ .... _ 

' .. ·--::_·,: . - ·,.·; 



YEAR 

1960 
1961 
1962 
1963 
1964 
1965 
1966 
1967 
1968 
1969 

35 . 

TABLE III 

ANNUAL WATER PRODUCTION AND COAGULANTS 

Carvins Cove Water Filtration Plant. 

TOTAL WATER FERRIC SULFATE 
GALLONS POUNDS 

1,821,252,000 329 ·, 382 
2,272 '966 ,000 439,438 
2,459,190,000 537 '932 
2,615,865,000 510 '932 
2,712,034,000 521,734 
2,748,580,000 529,733 
3,181,794,000 606,506 
3,014,333,000 567,832 
3,518,938,000 699 ,813 
3,7252805,000 866,508 

LIME 
PO~DS 

289,278 
345 ,475 
380,884 
388,578 
388,071 
416,638 
465,009 
405 ,921 
429,587 
436,066 

. TOTALS 28,070,757,000 5 ,5.99 ,810 3,945,307 

NOTE: Volume of washwater averages 5.1 per cent of total 
water. Filter beds are backwashed every 35 hours 
on. the average. 315 pounds of activated carbon is 
added per day to control a taste and odor problem. 

. '.~ .. 



36 

used in this research was obtained by entering the basin while it 

was being cleaned and collecting several five gallon samples. The 

samples were then stored at a constant temperature of 20°c for a 

maximum of three weeks while testing was being conducted. Dilution 

water used to adjust the solids content of the sludge samples was 

obtained from the sedimentation basins at the plant and stored in the 

same manner as the sludge sample. 

Sludge Characterization 

Proper characterization of the sludge from the plant is very 

important. Only if the sludge is characterized properly can the 

results of this research be applied to other sludges produced at 

other plants. The following tests were run to insure that good 

sludge characterization was obtained. 

Total, Volatil~ and Fixed Solids 

Sludge samples were analyzed for total, volatile and fixed 

solids in accordance with the procedures outlined in Standard Methods 

for the Examination of Water and Wastewater, 12th Edition.(29) A 

100 ml sample was used in each experiment. Samples that were lumpy 

as the result of polyelectrolyte conditioning were mixed well until 

homogeneous at a speed greater than 100 rpm by a multiple jar test 

apparatus manufactured by Phipps and Bird of Richmond, Virginia. The 

100 ml sample was then obtained from this homogeneously mixed sample. 

Solids remaining in the graduated cylinder .after the 100 ml sample 

.was poured into the evaporating.dish.were rinsed from the cylinder ,, 



37 

with distilled water and added to the evaporating dish. In order 

to obtain total solids the dish was dried for 12 hours on a steam 

bath followed by one day in an oven at 103°c. Volatile and fixed 

solids were determined by burning at a temperature of 600°C for 30 

minutes. 

Chemical Oxygen Demand 

Chemical oxygen demand was determined by the dichromate reflux 

·method as described in Standard Methods.(29) 

pH was determined by a Leeds and Northrup pH meter, catalogue 

number 7401. Special attention was given to the care and cleaning 

of the electrodes with distilled water. Adjustment of pH was 

accomplished through the use of concentrated sulfuric acid or O.SN 

sodium hydroxide. 

Polymer Solution Preparation 

Table IV gives pertinent information concerning the polyelec-

trolytes that were used in this research. As can be seen from the 

table certain information was not obtainable from the companies. 

Polyelectrolytes from Dow Chemical were already in solution when 

received. These polymers were used at the concentrations indicated 

in the table. Storage of these polymers.never exceeded one month 

as recommended by Dow. Nalco 675 was received from Nalco Chemical 

Company in solid form. Solution of 675 i;vas accomplished through 

heating and the use of a magnetic stirrer. Distilled water used in 



TABLE ·IV 

POLYELECTROLYTE DATA 

POLYMER DOW-A-23 DOW-N-:-:17 DOW-C-31 NALCO 675 

Ch,arge anionic nonionic cationic anionic 

Physical whi_te gr an du- white grandu- dark viscous white 
form lar solid lar. solid liquid powder 

Concentration, 0.5 1 20 .1 
weight % used 

Viscosity (CPS) 9,750 475 225 
at 25°c 

Molecular 1,000,000+ 1,000,000+ 1,000,000+ 
weight 

Chemical polyacry- polyacry'"" polyethyleni- polyacry""" 
structure lamide lamide mine lamide 

NOTE: Polymers A-23, N.,...17 andC ... 3lwere received from the Dow 
Chemical Company, M;i.dland, Michigan. Polymer 675 was 
received from Nalco Chemical Company, Chicago 38, Illi-
nois. 



39 

making up the solution, was heated to a maximum temperature of 150°F 

while the time of agitation by the stirrer was kept less than 30 

minutes. A 0.1 per cent solution of Nalco 675 was used in all research 

except the sand bed studies where a 0.25 per cent solution was used. 

Buchner Funnel - Specific Resistance Test 

The Buchner funnel specific resistance test was chosen as the 

means of measuring the filterability of the conditioned and uncon-

ditioned ferric sulfate sludge. The procedur~ and equipment ini-

tially described by Coackley and Jones (24) was later modified by 

Bugg.(19) The modified procedure and equipment was used throughout 

this research. Specific resistance was reported in sec2/gm. The 

apparatus consisted of a 9 cm. Buchner funnel with a moistened 

piece of .Whatman No. 40 filter paper in the bottom. A thin layer 

of stopcock grease was applied to the bottom of the plexiglass ring 

before it was pressed into place around the edge of the filter paper. 

When slight pressure wa~ applied to the ring, an impermeable seal 

resulted. Bugg found that this seal prevented the finer sludge 

particles from escaping around the edge of the filter paper. (19) A 

vacuum pump was used to apply the pressure differential of 12 inches 

of mercury measured through the use of a manometer. Filtrate from 

the funnel was collected in a 250 ml cylinder. 

500 ml sample.s of sludge in one liter beakers were used in the 

conditioning tests. The- pH of the sample was first adjusted, followed 

by the addition of the desired polyelectrolyte dosage. Agitation 

during polyelectrolyte addition was accomplished by the use of a 



··• ... '· 

. ·.·' . 
. . ·. . ... ~ " .: : 

: .:· -~ ·, .> • • ~< :· ~:· ... ··. . . ·-. ·. ·.: 

.;.·: 

FERRIC SULFATE 
SLUD.GE 

FILTER PAPER 

40 -

-- - -_ -.- - _-- - : -. < > :·· .. - -

. - -_ ::· PLEXIGlASS RING -
.....-....,....----.... -----------1. -- -_ 

I -

. STOPCOCK GREASE--
LAYER . 

_ 9cm. BUCHNER FUNNEL 

RUBBER HOSE 
SCREW-- CLAMP 

--RUBBER HOSE TO --
VACUUM PUMP 
ANb MANOMETER 

STOPPER-

----- 250 ml. GRADUATED 
--CYLINDER--

. . .. . .·. ·. . ·. --..: ..... . .. 

-- FIGURE 2-_:, BUCHN.ER -FUNNEL APPARATUS FOR 
- SPECIFIC RESISTANCE-_ TEST 

.... 